
Item Model Description Qty

1 400125001 3/16" × 15/8" spiral pin 1

2 400615001 Manual relief plug (400615002 AG compatible) 1

3 400211114 O-ring, MPR plug 1

4 400627001 Retaining ring, MPR 1

5 400616001 Manual relief screw (400616002 AG Compatible) 1

6 400333012 Relief screw, top O-ring 1

7 400333007 Relief screw, bottom O-ring 1

8 400628901 Manual relief plug assembly, includes items #2 and #3 (400628902 AG compatible) 1

9 400629901 Manual relief screw assembly, includes items #4, #5, #6, and #7 (400629902 AG compatible) 1

10
400259001 ¼" NPT pipe plug, may be purchased locally

3
403499001 ¼" NPT pipe plug, may be purchased locally (stainless steel, for AP models)

11 400137937 Syphon check valve -

12
400221930 Discharge manifold, includes #1, #8, #9, and two #10 1

400221931 Discharge manifold (includes item #1, #8, #9, and #10) (for AP models) -

13
151213930 

151213932

156" lead assembly 

240" lead assembly
1

14 Purchase locally Stationary vapor tube, 3/8 OD × 7/20 WT -

15

4001689XX 

(XX = length)

Riser, 4½" OD × 3/16" WT steel tubing (consult factory for lead times for 31"-60" lengths) 

 7" - 19" 

 20" - 30" 

 31" - 49" 

 50" - 60"
1

4035229XX 

(XX = length)

Riser, 4½" OD × 4.12" ID (stainless steel, for AP models) consult factory for lead time 

 7" - 19" 

 20" - 30" 

 31" - 49" 

 50" - 60"

16 Purchase locally ½" steel banding (stainless steel for AP models) -

17
400600002 5/16-24 × 7/16" set screw for variable lengths only 3

403432002 5/16-24 × 7/16" set screw for VL models only (stainless steel, for AP models) -

18 400333015 Lead assembly O-ring 4

19

400264009 5/16-18 × 11/8" socket head cap screw, may be purchased locally

4
403506001

5/16-18 × 11/8" socket head cap screw, may be purchased locally 

(stainless steel, for AP models)

20

400263004 5/16" high-collar lock washer, may be purchased locally

1
403505001

5/16" high-collar lock washer, may be purchased locally

(stainless steel, for AP models)

21 403403001 PMA gasket (403403002 AG/AP compatible) 1

22 PMA XXX
Pump motor assembly, includes item #30

(XXX indicates options and horsepower)
1

23
400981001 3/8-16 × 1" Hex head screw 2

403504001 3/8-16 × 1" Hex head screw (stainless steel, for AP models)

24
400285002 3/8" standard lock washer, may be purchased locally 2

1117703 3/8" standard lock washer (stainless steel, for AP models)

25
400197930 Manifold assembly cover, includes #10, #26, two #23, and two #24 1

400197931 Manifold Assembly Cover (includes item #10, #23, #24, and #26 for AP models)

26 400333238 O-ring, manifold cover (AG compatible) 1

27 400147930 Clamp valve assembly (AG compatible) 1

28 400174930 Check valve spring 1

29

400988931 

400988932 

400988933

402459931

Standard check valve, includes item #26 (400988934 AG compatible) 

Model R check valve, (for Veeder-Root™ PLLD) includes item #26 (400988935 AG compatible) 

Model W check valve, (for Red Jacket PPM4000) includes item #26 (400988936 AG compatible)

Model 65 psi check valve, AG compatible (for secondary manifolded STPs with Veeder-Root™ PLLD)

1

30 152350902 PMA hardware pack, includes #21, and four #19 and #20 (152350904 AG compatible) -

-- 400216905
AG compatible O-ring kit, includes items #3, #6, #7, and #26 on this page and items #2, #10, #13, #19 

and #20 on the Discharge Manifold Assembly page
-

PMA, Riser, and Check Valve for Variable Length and Fixed Length Pumps

ORDERING INFORMATION CONTINUED

Use the parts drawing on the following page. 


